
 

Sichuan-Chongqing Cooperation: Guang'an 
Demonstration Area Infrastructure 

Development Project  

Qianfeng Component 

 

Environmental Impact 
Assessment 

 
 

 

 
 
 
 
 
 
 

 

 

The People´s Government of Qianfeng District 

China Railway Eryuan Engineering Group Co., Ltd. 

October 2014 Chengdu 

E4637 V2 REV 
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is

cl
os

ur
e 
[...]
Name Specification Unit Qty. Remarks 

1 Reinforced concrete wastewater pipe  d400 m 133  

2 Reinforced concrete wastewater pipe  d500 m 1195  

 

5. Drainage destination of wastewater interceptors 

The starting section of the wastewater interceptors shall be laid along the 
proposed road or riverbank, connecting to the existing wastewater 
interceptors. The ending section of wastewater interceptors is laid along the 
South and North Binhe River after being connected to the existing 



EIA for Sichuan-Chongqing Cooperation: Guang'an Demonstration Area Infrastructure Development Project 
 Qianfeng Component  

China Railway Eryuan Engineering Group Co., Ltd.       40 

wastewater interceptors, then it is constructed along the Guihua 1 st Cross 
Road after integrating at this road and collects the wastewater along the 
road and finally extends to the WWTP in Qianfeng District and Western 
Jeans Industrial Zone. 

3.2.3 Landscape reconstruction works 

1 Luxi River status quo 

Luxi River, as a tributary of Qujiang River, is located in Qianfeng District, 
Guang’an and flows through the new downtown and old downtown from east 
to west.Luxi River is winding and narrow with serious sediment deposition, 
gentle gradient and poor discharge capacity. The flood occurs every 2 to 5 
years according to flood discharging capacity.In case of rainstorm, nearly 
30,000 Mu farmlands on both banks will be turned into a world of waters and 
be flooded up to 2-3 days, threatening local industry, agriculture, people’s 
lives and property.At present, the poor flood control system at Qianfeng 
section of Luxi River threatens the people in Qianfeng District, and the 
comprehensive treatment works for Luxi section was initiated by Qianfeng 
Water Affairs Bureau in 2013. 

2 Landscape reconstruction works location and status quo 

The Luxi River reconstruction works site is located at a transitional zone 
between the new downtown and old downtown and outside of the industrial 
park (i.e. extending northward from the intersection of New 
Guang’an-Qianfeng Highway and Zhanqian Road to Xiangyang-Chongqing 
Railway and undercrossing Luxi River Railway Bridge). The project site is 
about 1,230m in length, covering a total area of about 50,000m2. 

At present, the existing embankments in the works area are mainly the 
vertical block stone hard embankments. They are rather steeper and poor in 
safety.All bridges within the design scope are old bridges with simple styles, 
coarse materials, no characteristics and attractive colors.The existing plants 
are mainly willows, and ficus microcarpa, bougainvillea, sweet osmanthus 
and cinnamomum pedunculatum scattered at both banks. Plant distribution 
is of no sense of hierarchy and color and poor in diversityIt is unlikely to 
create the plant landscape with higher ornamental value and ecological 
value. 



EIA for Sichuan-Chongqing Cooperation: Guang'an Demonstration Area Infrastructure Development Project 
 Qianfeng Component  

China Railway Eryuan Engineering Group Co., Ltd.       41 

 

Figure 3.2.3-1 Location Diagram of Luxi River Landscape Reconstruction Works 

3. General layout of landscape renovation works 

The belt-like landscape renovation works located on the banks of Lvxi River is 
1,230m long and covers 4.5hm2, where the landscaping is mainly carried out. 
The general layout of landscape renovation works is shown in Attached Diagram 
6, which is realized by: 

① Organizing the sightseeing system for walkers and bicyclists, paving 8,000m2 of 
pervious concrete footpath along garden ornaments like pavilions and pergolas; 

② Arranging theme and personal spaces for reading, exercise and calligraphy at 
nodes and open areas, with 750m2 of grass planted and 1,500m2 designed and 
the theme highlighted with sculptures; 

③ Utilizing ecological bulkhead on the west side to weaken the hard landscape and 
make the perfect transition to the waterscape of Lvxi River with 1,000m2 of 
underwater platform constructed; 

④ Planting the arbors, shrubs and grass in combination and highlighting the theme 
trees and ornament trees to create 3.3hm2 of landscape area decorated with 
shrubs, ors, grass and flowers; 

⑤ Equipping with services such as bicycle shed; and 

⑥ Providing facilities such as floating stages and small dams to offer the 
convenience of entertainment for nearby residents. 



EIA for Sichuan-Chongqing Cooperation: Guang'an Demonstration Area Infrastructure Development Project 
 Qianfeng Component  

China Railway Eryuan Engineering Group Co., Ltd.       42 

2 Vertical arrangement 

The vertical landscape arrangement along the banks of Lvxi River is generally 
based on the plan and the proposed elevation of surrounding roads. A certain 
drainage slope is maintained on site, where the rainwater is drained into Lvxi 
River by making use of local terrain or into urban drainage system through 
nearby road gully. The landscape is mainly created in the principle of balancing 
the cut and fill to ensure that the excavated earth and rock could be utilized 
locally within the landscape renovation works. The soil required for vegetation 
construction may be obtained from the surplus topsoil stripped in the road 
works. 

3 Vegetation layout 

The landscape is arranged in garden style, for which the arbors, shrubs and 
grass are planted in combination and the theme trees and ornament trees are 
highlighted. The following plants are selected for the landscape configuration: 

arbors with trunk diameter ≥12cm and crown diameter up to 300cm, such as 

cinnamomum camphora, gingko, acacia and osmanthus; small arbors with 
crown diameter up to 200cm and height of 250cm, including flowering and 
colored-leaf trees like red marple, Chinese Redbud, Prunus lannesiana, malus 
halliana and pomegranate; globose shrubs in beautiful form, including 
pittosporum tobira, lorpetalum chindensevar.rubrum and sabinachinensiscv. 
kaizuka; shrubs for the creation of large ground landscape, such as fatsia 
japonica, ligustrum vicaryi and  var.variegata d'ombr.; cover plants including iris 
germanica, coleus blumei and begonia; and lawn plants including festuca 
arundinacea and ryegrass. The well-proportioned combination of various plants 
contributes to the beauty of flowers in three seasons and keeps trees stay green 
all year long.  

3.2.4 WWTP receiving wastewater from wastewater interceptors 

The wastewater interceptors are laid along North and South Binhe Road 
and then built along Guihua 1st Cross Road after the wastewater 
interceptors come together at Guihua 1st Cross Road, and finally enter the 
WWTP of Qianfeng District of Guang’an City and Western Jeans Industrial 
Zone. 

The WWTP of Qianfeng District and Western Jeans Industrial Zone will 
be constructed by the self-raised funds of United Envirotech Ltd. (Guang’an), 
which will be commenced by the end of 2014 and put into operation by the 
end of 2015.  

1) WWTP site 

WWTP of Qianfeng District of Guang’an City and Western Jeans 
Industrial Zone is located at Group 5, Jingwan Village, Qianfeng District. 

2) Service scope of WWTP 

WWTP of Qianfeng District of Guang’an City and Western Jeans 
Industrial Zone receives wastewater collected by the wastewater 
interceptors along Luxi River, with scope of service consistent with that of 
the wastewater interceptors along Luxi River, i.e., old downtown and 
industrial park in Qianfeng District and the southern area of new downtown 
of Qianfeng. 

3) WWTP inflow and drainage scheme 



EIA for Sichuan-Chongqing Cooperation: Guang'an Demonstration Area Infrastructure Development Project 
 Qianfeng Component  

China Railway Eryuan Engineering Group Co., Ltd.       43 

WWTP of Qianfeng District, Guang’an and Western Jeans Industrial 
Zone receives wastewater collected by the wastewater interceptors along 
North and South Binhe Road. 

The starting point section of the wastewater interceptors shall be laid 
along the proposed road or riverbank, connecting to the existing wastewater 
interceptors. The ending section of wastewater interceptors will be laid 
along the South and North Binhe River after being connected to the existing 
wastewater interceptors, then it will be constructed along the Guihua 1 st 
Cross Road after integrating at this road and collects the wastewater along 
the road and finally extends to the WWTP of Qianfeng District and Western 
Jeans Industrial Zone.  

4) Wastewater Treatment Capacity 

The short term capacity (2020) of WWTP is 60,000m3/d, and long term 
(2030) capacity is 100,000m3/d. WWTP of Qianfeng District, Guang’an and 
Western Jeans Industrial Zone is located in the south of Qianfeng Industrial 
Park. The works shall be constructed in two phases (Phase 1 and Phase 2), 
and phase 1 project shall be constructed in two stages. At present, the fi rst 
stage of Phase 1 is in progress, with construction capacity of 20,000m 3/d, 
including municipal wastewater of 10,000m3/d and industrial wastewater of 
10,000m3/d, which may meet the requirements for initial development of the 
Industrial Park. When the Industrial Park forms a certain scale and achieves 
the requirements for water quantity of WWTP, the second stage of Phase 1 
will be implemented. 

5) Inflow and Effluent Wastewater Quality 

The quality of processed wastewater can meet Class 1A standard of 
Discharge Standard of Pollutants for Municipal Wastewater Treatment Plant 
(GB18918-2002). See the table below: 

Table 3.2.4-1 Predictions on Designed Inflow and Effluent Wastewater Quality 

Category of 
Wastewater 

CODcr BOD5 SS NH3-N TN TP pH 
Chromaticity 

(Times) 

Municipal 
wastewater 

≤300 ≤150 ≤200 ≤35 ≤45 ≤5 7~9  

Starch 
wastewater 

≤12200 ≤1550 ≤8250 ≤15 ≤40 ≤15 11 ≤5000 

washing 
wastewater 

≤240 ≤20 ≤65 ≤11 ≤15 ≤3 7 ≤40 

Effluent 
quality 

≤50 ≤10 ≤10 ≤5(8) ≤15 ≤0.5 
7~9 ≤30 

6) Process and scale 

The WWTP of Qianfeng District, Guang’an City and Guang’an western 
Jean Industrial Zone adopts “Membrane Bio-Reactor (MBR)” process. MBR 
is a new type of wastewater treatment system combining membrane 
separation technology and biological treatment technology. It is a new water 
treatment technology with combination of membrane separation unit and 
biological treatment unit. The membrane component replaces the secondary 
sedimentation tank to maintain a high concentration of activated sludge and 



EIA for Sichuan-Chongqing Cooperation: Guang'an Demonstration Area Infrastructure Development Project 
 Qianfeng Component  

China Railway Eryuan Engineering Group Co., Ltd.       44 

reduce the area occupied by wastewater treatment facilities, and the sludge 
quantity is reduced by keeping low sludge load. Membrane separation 
equipment immersed in the aerobic biological tank is mainly used to 
intercept the activated sludge and macromolecule solids in the groove. 
Therefore, the concentration of activated sludge (MLSS) in the system may 
be increased to 10,000mg/L and solids retention time (SRT) may extend 
more than 30 days. With such a high concentration system, the volume of 
biological reaction tank may be reduced and refractory materials may 
degrade by continuous reaction in the treatment tank.  

 

 

Figure 3.4.2-1 Location Diagram of WWTP 

Coarse screen 

and influent 

pumping station 

Draft tube

Membrane 

screen
MBR bioreactor 

Blower room 

Air

Fine grid and 

aerated grit 

chamber

Ozone contact 

chamber 

Sludge tank
Sludge thickening/

dewatering station

Outer 

transporta

tion

Chemical sludge

Surplus sludge 

Domestic 

wastewater
Chlorination room, 

chlorination chamber 

and recycle-water Industrial water 

reused for the Jeans 

Industrial Zone

Fine grid, 

adjustment pool 

and influent 

pumping station

Washing 

wastewater

Fine grid, 

adjustment pool 

and influent 

pumping station

Starch 

wastewater Coagulation 

sedimentation 

tank

Acid hydrolysis 

tank

MBR bioreactor 

Air

Chlorination room, 

chlorination chamber 

and tailwater pumping 

station

Coagulation 

sedimentation 

tank

Ozone generator room 

Ozone

Cloth media 

filtration

 



EIA for Sichuan-Chongqing Cooperation: Guang'an Demonstration Area Infrastructure Development Project 
 Qianfeng Component  

China Railway Eryuan Engineering Group Co., Ltd.       45 

3.3 Project Occupied Area and Earthworks/Stoneworks 

1 Project occupied area 

The Project covers a total area of 52hm2, mainly involving farmland, forest 
land, grassland and rural homestead, etc. 

2 Earth work 

For road works, evacuation volume of the Project is 56.22×104m3, filling 
volume 55.28×104m3, the volume to be transported in 0.94×104m3, including 
stripping topsoil 5.79×104m3 without waste soil generated. 

For wastewater interceptor works, evacuation volume of the Project is 
2.54×104m3, filling volume 2.5×104m3, including stripping topsoil volume 
0.21×104m3 without waste soil generated. 

For landscape reconstruction works, evacuation volume of the Project is 
2.68×104m3, filling volume 3.62×104m3, the volume to be transported out 
3.62×104m3,  including stripping topsoil volume 0.36×104m3 without waste soil 
generated. 

For WWTP, evacuation volume of the Project is 3.5×104m3m3, the total 
volume of filling 6.6×104m3, the volume to be transported in 0.36×104m3  from 
other project sites in the industrial park.< 

Temporary transfer can keep the earth and stone balance in the industrial park. 

3.4 Construction Organization 

3.4.1 Main raw and auxiliary material consumption 

Local building materials required by the Project, mainly including gravels, asphalt 
and rubble (block) stone, is ordered at the legitimate stockyards in Qianfeng 
District or Guang’an City. Transport distance doesn’t exceed 5km from the 
producing area to the site.  The owner of the stockyard shall bear the 
responsibilities for water and soil loss prevention during the process of sand and 
stone production. 

Cements, steels and other auxiliary materials are ordered or purchased in 
Qianfeng. 

3.4.2 Construction process and methods 

(1) Road Works 

Construction preparation work is necessary for the successful 
implementation and timely completion of main works. “Water and Electricity 
Supplying, Road Connecting and Construction Site Leveling” shall be 
completed before commencement. The follow-up work shall be carried out 
after the construction preparation: 



EIA for Sichuan-Chongqing Cooperation: Guang'an Demonstration Area Infrastructure Development Project 
 Qianfeng Component  

China Railway Eryuan Engineering Group Co., Ltd.       46 

 

Figure 3.4.2-1 Subgrade Construction Process of Road Works 

Subgrade works: mechanical means are more dominant than manual means. 
Excavation works is provided with bulldozers or excavators at multiple 
working faces and supported by scrapers, loaders and dumper trucks for 
transportation to filling section. Loaders or bulldozers are used in filling 
works as well as manual leveling and compaction by layers. The cuttings 
and slopes are mainly mechanically excavated and the slope protection is 
manually executed. In order to make sure the desired stabilization and 
protection effects of slope, the excavation is performed from up to the 
bottom while the protection is executed. The quit excavation shall be applied 
to slope provided with retaining wall, namely, discontinuous excavation at 
the retaining wall to avoid landslide or collapse. 

Pipeline works: various pipe (i.e., rainwater and wastewater pipes) networks 
beneath the road are constructed simultaneously with the road works by 
means of excavation of slope without protection. Shallow buried pipe 
networks are conventionally constructed by manual means and supported 
by mechanical means, in normal sequence from up to the bottom. 

Pavement works: the works mainly including paving asphalt concrete is 
commenced after the pipeline works and subgrade construction. The 
pavement process is as follows: clean the base → distribute asphalt oil layer 